
1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

G G

H H

1 1 TY-TB-75-01-00 TUBE ASSEMBLY
2 2 W-2.80 X 4 TW TIRE WHEEL ASSEMBLY
3 4 WASHER SAE 5/16 WASHER
4 2 BOLT 5/16-18 X 1 BOLT
5 2 NUT LOCK5/16-18 LOCK NUT
6 2 LINCH PIN 3/16 LINCH PIN
7 1 TY-TB-75-04-00 WHEEL PLATE
8 2 U BOLT 3/8-16 X 3 1/2 U-BOLT
9 2 CASTER SWIVEL 3/8-16 X 2 CASTER WHEEL
10 6 WASHER LOCK 3/8 WASHER
11 6 NUT LOCK 3/8-16 LOCK NUT
12 1 TY-TB-75-03-00 AXLE PLATE
13 1 RELEASE PIN 1/2 X 4.6 RELEASE PIN
14 4 BOLT 3/8-16 X 1 BOLT
15 4 BOLT 1/2-13 X 1 BOLT
16 4 WASHER LOCK 3/8 LOCK WASHER
17 4 WASHER LOCK 1/2 LOCK WASHER
18 1 TY-TB-75-07-01 RING TUBE ASSEMBLY
19 6 TY-TB-75-02-06 SHOCK DISC

TY-TB75
ITEM QTY PART NUMBER DESCRIPTION

12

6

2

9

126.875

1

8

11

15

17

18

19

5

10

7

3

3

4

13

14

16


